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Appendix A: Effective (Isotropic) Radiated Power Output Data

Test Result

Band Channel Slot Conducted power (dBm) ERP/EIRP(dBm) Limit(dBm) Verdict
GPRS850 128 1 32.01 34.19 38.45 PASS
GPRS850 190 1 31.88 34.06 38.45 PASS
GPRS850 251 1 32.52 34.70 38.45 PASS
GPRS850 128 2 29.72 31.90 38.45 PASS
GPRS850 190 2 29.76 31.94 38.45 PASS
GPRS850 251 2 30.31 32.49 38.45 PASS
GPRS850 128 3 27.86 30.04 38.45 PASS
GPRS850 190 3 27.85 30.03 38.45 PASS
GPRS850 251 3 28.44 30.62 38.45 PASS
GPRS850 128 4 25.73 2791 38.45 PASS
GPRS850 190 4 25.68 27.86 38.45 PASS
GPRS850 251 4 26.29 28.47 38.45 PASS
GPRS1900 512 1 28.67 27.67 33.00 PASS
GPRS1900 661 1 28.47 27.47 33.00 PASS
GPRS1900 810 1 28.70 27.70 33.00 PASS
GPRS1900 512 2 26.26 25.26 33.00 PASS
GPRS1900 661 2 26.07 25.07 33.00 PASS
GPRS1900 810 2 26.26 25.26 33.00 PASS
GPRS1900 512 3 24.62 23.62 33.00 PASS
GPRS1900 661 3 24.44 23.44 33.00 PASS
GPRS1900 810 3 24.59 23.59 33.00 PASS
GPRS1900 512 4 22.57 21.57 33.00 PASS
GPRS1900 661 4 22.40 21.40 33.00 PASS
GPRS1900 810 4 22.50 21.50 33.00 PASS

EIRP = PT + GT - LC, ERP= EIRP - 2.15, where

PT = Conducted output power(dBm);

GT = gain of the transmitting antenna(dBi);
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Band Channel Slot Conducted power (dBm) ERP/EIRP(dBm) Limit(dBm) Verdict
EGPRS850 128 1 24.78 26.96 38.45 PASS
EGPRS850 190 1 24.23 26.41 38.45 PASS
EGPRS850 251 1 24.61 26.79 38.45 PASS
EGPRS850 128 2 24.57 26.75 38.45 PASS
EGPRS850 190 2 24.18 26.36 38.45 PASS
EGPRS850 251 2 24.61 26.79 38.45 PASS
EGPRS850 128 3 23.53 25.71 38.45 PASS
EGPRS850 190 3 23.18 25.36 38.45 PASS
EGPRS850 251 3 23.57 25.75 38.45 PASS
EGPRS850 128 4 21.17 23.35 38.45 PASS
EGPRS850 190 4 20.92 23.10 38.45 PASS
EGPRS850 251 4 21.34 23.52 38.45 PASS
EGPRS1900 512 1 23.62 22.62 33.00 PASS
EGPRS1900 661 1 23.95 22.95 33.00 PASS
EGPRS1900 810 1 23.32 22.32 33.00 PASS
EGPRS1900 512 2 23.34 22.34 33.00 PASS
EGPRS1900 661 2 23.80 22.80 33.00 PASS
EGPRS1900 810 2 23.07 22.07 33.00 PASS
EGPRS1900 512 3 21.75 20.75 33.00 PASS
EGPRS1900 661 3 22.14 21.14 33.00 PASS
EGPRS1900 810 3 21.39 20.39 33.00 PASS
EGPRS1900 512 4 19.50 18.50 33.00 PASS
EGPRS1900 661 4 19.88 18.88 33.00 PASS
EGPRS1900 810 4 19.10 18.10 33.00 PASS

EIRP =PT + GT — LC, ERP=EIRP - 2.15, where

PT = Conducted output power(dBm);

GT = gain of the transmitting antenna(dBi);
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Appendix B: Peak-to-Average Ratio(CCDF)
Test Result
Band Channel Result(dB) Limit(dB) Verdict
GPRS850 128 9.70 13 PASS
GPRS850 190 9.70 13 PASS
GPRS850 251 9.70 13 PASS
EGPRS850 128 12.66 13 PASS
EGPRS850 190 12.60 13 PASS
EGPRS850 251 12.62 13 PASS
GPRS1900 512 9.70 13 PASS
GPRS1900 661 9.70 13 PASS
GPRS1900 810 9.70 13 PASS
EGPRS1900 512 12.80 13 PASS
EGPRS1900 661 12.84 13 PASS
EGPRS1900 810 12.70 13 PASS
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Test Graphs
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Appendix C: 26dB Bandwidth and Occupied Bandwidth
Test Result
B S Occupied 26dB Bandwidth Limit Ve
Bandwidth (MHz) (MHz) (MHz)
GPRS850 128 0.247 0.32 - PASS
GPRS850 190 0.248 0.31 - PASS
GPRS850 251 0.249 0.31 - PASS
EGPRS850 128 0.238 0.32 - PASS
EGPRS850 190 0.246 0.31 - PASS
EGPRS850 251 0.248 0.30 - PASS
GPRS1900 512 0.242 0.32 - PASS
GPRS1900 661 0.246 0.31 - PASS
GPRS1900 810 0.24 0.31 - PASS
EGPRS1900 512 0.247 0.34 - PASS
EGPRS1900 661 0.241 0.29 - PASS
EGPRS1900 810 0.236 0.31 - PASS
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Test Graphs



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0043-RF4-A7 Page 8 of 26




CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0043-RF4-A7 Page 9 of 26

Appendix D: Band Edge

Test Result

Band Channel Freq (MHz) Result (dBm) Limit(dBm) Verdict
GPRS850 128 823.98 -36.97 -13 PASS
GPRS850 251 849.02 -35.59 -13 PASS
EGPRS850 128 823.98 -45.03 -13 PASS
EGPRS850 251 849.00 -48.01 -13 PASS
GPRS1900 512 1849.98 -38.22 -13 PASS
GPRS1900 810 1910.02 -37.85 -13 PASS
EGPRS1900 512 1849.99 -44.48 -13 PASS
EGPRS1900 810 1910.00 -47.22 -13 PASS
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Test Graphs
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Appendix E: Conducted Spurious Emission

Test Result

R ] Frequency Max.Freq. Result Limit —
Range(MHz) (MHz) (dBm) (dBm)
GPRS850 128 0.009~0.15MHz 0.12 -82.44 -33 PASS
GPRS850 128 0.15~30MHz 0.24 -66.15 -23 PASS
GPRS850 128 30~1000MHz 33.52 -51.63 -13 PASS
GPRS850 128 1000~10000MHz 7497.93 -50.11 -13 PASS
GPRS850 190 0.009~0.15MHz 0.12 -82.29 -33 PASS
GPRS850 190 0.15~30MHz 0.24 -66.12 -23 PASS
GPRS850 190 30~1000MHz 343 -51.45 -13 PASS
GPRS850 190 1000~10000MHz 7497.33 -50.1 -13 PASS
GPRS850 251 0.009~0.15MHz 0.12 -82.35 -33 PASS
GPRS850 251 0.15~30MHz 0.24 -66.13 -23 PASS
GPRS850 251 30~1000MHz 33.14 -51.51 -13 PASS
GPRS850 251 1000~10000MHz 7498.53 -50.13 -13 PASS
EGPRS850 128 0.009~0.15MHz 0.12 -82.48 -33 PASS
EGPRS850 128 0.15~30MHz 0.24 -66.13 -23 PASS
EGPRS850 128 30~1000MHz 33.4 -51.44 -13 PASS
EGPRS850 128 1000~10000MHz 7493.73 -49.92 -13 PASS
EGPRS850 190 0.009~0.15MHz 0.12 -82.32 -33 PASS
EGPRS850 190 0.15~30MHz 0.24 -66.09 -23 PASS
EGPRS850 190 30~1000MHz 33.56 -51.62 -13 PASS
EGPRS850 190 1000~10000MHz 7499.43 -50.08 -13 PASS
EGPRS850 251 0.009~0.15MHz 0.12 -82.2 -33 PASS
EGPRS850 251 0.15~30MHz 0.24 -66.11 -23 PASS
EGPRS850 251 30~1000MHz 35.85 -51.11 -13 PASS
EGPRS850 251 1000~10000MHz 7498.23 -50.04 -13 PASS
GPRS1900 512 0.009~0.15MHz 0.12 -82.51 -43 PASS
GPRS1900 512 0.15~30MHz 0.24 -66.16 -33 PASS
GPRS1900 512 30~1000MHz 35.22 -47.53 -13 PASS
GPRS1900 512 1000~3000MHz 2984.33 -39.76 -13 PASS
GPRS1900 512 3000~18000MHz 7497.6 -48.04 -13 PASS
GPRS1900 661 0.009~0.15MHz 0.12 -82.36 -43 PASS
GPRS1900 661 0.15~30MHz 0.24 -66.17 -33 PASS
GPRS1900 661 30~1000MHz 34.96 -47.31 -13 PASS
GPRS1900 661 1000~3000MHz 2990.07 -39.74 -13 PASS
GPRS1900 661 3000~18000MHz 7490.6 -48.04 -13 PASS
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GPRS1900 810 0.009~0.15MHz 0.12 -82.44 -43 PASS

GPRS1900 810 0.15~30MHz 0.24 -66.16 -33 PASS

GPRS1900 810 30~1000MHz 35.97 -47.39 -13 PASS

GPRS1900 810 1000~3000MHz 2972 -39.81 -13 PASS

GPRS1900 810 3000~18000MHz 7496.1 -47.96 -13 PASS
EGPRS1900 512 0.009~0.15MHz 0.12 -82.54 -43 PASS
EGPRS1900 512 0.15~30MHz 0.24 -66.15 -33 PASS
EGPRS1900 512 30~1000MHz 35.97 -47.48 -13 PASS
EGPRS1900 512 1000~3000MHz 2985.93 -39.89 -13 PASS
EGPRS1900 512 3000~18000MHz 7499.1 -47.97 -13 PASS
EGPRS1900 661 0.009~0.15MHz 0.12 -82.33 -43 PASS
EGPRS1900 661 0.15~30MHz 0.24 -66.13 -33 PASS
EGPRS1900 661 30~1000MHz 35.16 -47.48 -13 PASS
EGPRS1900 661 1000~3000MHz 2971 -39.78 -13 PASS
EGPRS1900 661 3000~18000MHz 7494.1 -48.1 -13 PASS
EGPRS1900 810 0.009~0.15MHz 0.12 -82.31 -43 PASS
EGPRS1900 810 0.15~30MHz 0.24 -66.13 -33 PASS
EGPRS1900 810 30~1000MHz 33.93 -47.46 -13 PASS
EGPRS1900 810 1000~3000MHz 2953.27 -39.83 -13 PASS
EGPRS1900 810 3000~18000MHz 7481.1 -48.02 -13 PASS
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Test Graphs
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Appendix F: Frequency Stability

Test Result

Voltage
Band | Chamnel | Veltage Temperature | Deviafion | Deviation | Limit | gt
GPRS850 128 VN NT 12.79 0.015518 +2.5 PASS
GPRS850 128 VL NT 12.38 0.015021 +2.5 PASS
GPRS850 128 VH NT 12.09 0.014669 +2.5 PASS
GPRS850 190 VN NT 8.56 0.010232 +2.5 PASS
GPRS850 190 VL NT 9.04 0.010806 +2.5 PASS
GPRS850 190 VH NT 8.82 0.010543 +2.5 PASS
GPRS850 251 VN NT 8.46 0.009967 +2.5 PASS
GPRS850 251 VL NT 10.97 0.012924 +2.5 PASS
GPRS850 251 VH NT 9.33 0.010992 +2.5 PASS
EGPRS850 128 VN NT 12.86 0.015603 +2.5 PASS
EGPRS850 128 VL NT 12.83 0.015567 +2.5 PASS
EGPRS850 128 VH NT 12.37 0.015008 +2.5 PASS
EGPRS850 190 VN NT 8.27 0.009885 +2.5 PASS
EGPRS850 190 VL NT 7.30 0.008726 +2.5 PASS
EGPRS850 190 VH NT 8.36 0.009993 +2.5 PASS
EGPRS850 251 VN NT 9.20 0.010839 +2.5 PASS
EGPRS850 251 VL NT 8.57 0.010097 +2.5 PASS
EGPRS850 251 VH NT 8.72 0.010273 +2.5 PASS
GPRS1900 512 VN NT 7.97 0.004308 +2.5 PASS
GPRS1900 512 VL NT 8.59 0.004643 +2.5 PASS
GPRS1900 512 VH NT 9.12 0.004929 +2.5 PASS
GPRS1900 661 VN NT 3.32 0.001766 +2.5 PASS
GPRS1900 661 VL NT 7.89 0.004197 +2.5 PASS
GPRS1900 661 VH NT 7.75 0.004122 +2.5 PASS
GPRS1900 810 VN NT 5.15 0.002697 +2.5 PASS
GPRS1900 810 VL NT 5.24 0.002744 +2.5 PASS
GPRS1900 810 VH NT 7.09 0.003712 +2.5 PASS
EGPRS1900 512 VN NT 4.90 0.002648 +2.5 PASS
EGPRS1900 512 VL NT 3.88 0.002097 +2.5 PASS
EGPRS1900 512 VH NT 5.66 0.003059 +2.5 PASS
EGPRS1900 661 VN NT 5.72 0.003043 +2.5 PASS
EGPRS1900 661 VL NT 5.28 0.002809 +2.5 PASS
EGPRS1900 661 VH NT 7.18 0.003819 +2.5 PASS
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EGPRS1900 810 VN NT 4.63 0.002424 +2.5 PASS
EGPRS1900 810 VL NT 8.38 0.004388 +2.5 PASS
EGPRS1900 810 VH NT 5.59 0.002927 +2.5 PASS
Temperature

Band | Channel | VOMage Temperature | Deviation | Deviation | Limit | gy
GPRS850 128 NV -30 12.03 0.014596 +2.5 PASS
GPRS850 128 NV -20 11.64 0.014123 +2.5 PASS
GPRS850 128 NV -10 11.36 0.013783 +2.5 PASS
GPRS850 128 NV 0 9.81 0.011902 +2.5 PASS
GPRS850 128 NV 10 10.48 0.012715 +2.5 PASS
GPRS850 128 NV 20 10.96 0.013298 +2.5 PASS
GPRS850 128 NV 30 10.82 0.013128 +2.5 PASS
GPRS850 128 NV 40 10.29 0.012485 +2.5 PASS
GPRS850 128 NV 50 9.64 0.011696 +2.5 PASS
GPRS850 190 NV -30 9.64 0.011523 +2.5 PASS
GPRS850 190 NV -20 9.60 0.011475 +2.5 PASS
GPRS850 190 NV -10 7.94 0.009491 +2.5 PASS
GPRS850 190 NV 0 8.82 0.010543 +2.5 PASS
GPRS850 190 NV 10 9.28 0.011093 +2.5 PASS
GPRS850 190 NV 20 9.06 0.010830 +2.5 PASS
GPRS850 190 NV 30 8.94 0.010686 +2.5 PASS
GPRS850 190 NV 40 8.52 0.010184 +2.5 PASS
GPRS850 190 NV 50 8.00 0.009563 +2.5 PASS
GPRS850 251 NV -30 11.01 0.012971 +2.5 PASS
GPRS850 251 NV -20 10.50 0.012370 +2.5 PASS
GPRS850 251 NV -10 12.20 0.014373 +2.5 PASS
GPRS850 251 NV 0 12.05 0.014197 +2.5 PASS
GPRS850 251 NV 10 12.42 0.014632 +2.5 PASS
GPRS850 251 NV 20 12.98 0.015292 +2.5 PASS
GPRS850 251 NV 30 12.43 0.014644 +2.5 PASS
GPRS850 251 NV 40 12.64 0.014892 +2.5 PASS
GPRS850 251 NV 50 11.65 0.013725 +2.5 PASS
EGPRS850 128 NV -30 13.44 0.016307 +2.5 PASS
EGPRS850 128 NV -20 13.08 0.015870 +2.5 PASS
EGPRS850 128 NV -10 14.55 0.017653 +2.5 PASS
EGPRS850 128 NV 0 14.26 0.017302 +2.5 PASS
EGPRS850 128 NV 10 14.76 0.017908 +2.5 PASS
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EGPRS850 128 NV 20 15.28 0.018539 £2.5 PASS
EGPRS850 128 NV 30 14.20 0.017229 £2.5 PASS
EGPRS850 128 NV 40 8.42 0.010216 £2.5 PASS
EGPRS850 128 NV 50 7.54 0.009148 +2.5 PASS
EGPRS850 190 NV -30 9.17 0.010961 +2.5 PASS
EGPRS850 190 NV -20 10.78 0.012885 +2.5 PASS
EGPRS850 190 NV -10 8.80 0.010519 £2.5 PASS
EGPRS850 190 NV 0 8.68 0.010375 £2.5 PASS
EGPRS850 190 NV 10 8.16 0.009754 £2.5 PASS
EGPRS850 190 NV 20 8.47 0.010124 +2.5 PASS
EGPRS850 190 NV 30 9.42 0.011260 +2.5 PASS
EGPRS850 190 NV 40 8.10 0.009682 +2.5 PASS
EGPRS850 190 NV 50 8.33 0.009957 £2.5 PASS
EGPRS850 251 NV -30 7.91 0.009319 £2.5 PASS
EGPRS850 251 NV -20 8.25 0.009720 £2.5 PASS
EGPRS850 251 NV -10 9.77 0.011510 +2.5 PASS
EGPRS850 251 NV 0 8.75 0.010309 +2.5 PASS
EGPRS850 251 NV 10 7.04 0.008294 +2.5 PASS
EGPRS850 251 NV 20 9.37 0.011039 £2.5 PASS
EGPRS850 251 NV 30 8.56 0.010085 £2.5 PASS
EGPRS850 251 NV 40 10.09 0.011887 £2.5 PASS
EGPRS850 251 NV 50 10.76 0.012677 +2.5 PASS
GPRS1900 512 NV -30 4.44 0.002400 +2.5 PASS
GPRS1900 512 NV -20 6.27 0.003389 +2.5 PASS
GPRS1900 512 NV -10 9.10 0.004918 £2.5 PASS
GPRS1900 512 NV 0 8.99 0.004859 £2.5 PASS
GPRS1900 512 NV 10 6.93 0.003746 £2.5 PASS
GPRS1900 512 NV 20 6.21 0.003356 +2.5 PASS
GPRS1900 512 NV 30 9.57 0.005172 +2.5 PASS
GPRS1900 512 NV 40 5.98 0.003232 +2.5 PASS
GPRS1900 512 NV 50 7.99 0.004318 £2.5 PASS
GPRS1900 661 NV -30 7.29 0.003878 £2.5 PASS
GPRS1900 661 NV -20 6.48 0.003447 £2.5 PASS
GPRS1900 661 NV -10 3.92 0.002085 +2.5 PASS
GPRS1900 661 NV 0 9.23 0.004910 +2.5 PASS
GPRS1900 661 NV 10 8.45 0.004495 +2.5 PASS
GPRS1900 661 NV 20 6.24 0.003319 £2.5 PASS
GPRS1900 661 NV 30 8.08 0.004298 £2.5 PASS
GPRS1900 661 NV 40 6.67 0.003548 £2.5 PASS
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GPRS1900 661 NV 50 5.38 0.002862 £2.5 PASS

GPRS1900 810 NV -30 5.76 0.003016 £2.5 PASS

GPRS1900 810 NV -20 3.92 0.002053 £2.5 PASS

GPRS1900 810 NV -10 5.46 0.002859 +2.5 PASS

GPRS1900 810 NV 0 4.86 0.002545 +2.5 PASS

GPRS1900 810 NV 10 4.72 0.002471 +2.5 PASS

GPRS1900 810 NV 20 5.90 0.003089 £2.5 PASS

GPRS1900 810 NV 30 6.42 0.003362 £2.5 PASS

GPRS1900 810 NV 40 4.54 0.002377 £2.5 PASS

GPRS1900 810 NV 50 6.77 0.003545 +2.5 PASS
EGPRS1900 512 NV -30 8.70 0.004702 +2.5 PASS
EGPRS1900 512 NV -20 6.71 0.003627 +2.5 PASS
EGPRS1900 512 NV -10 6.61 0.003573 £2.5 PASS
EGPRS1900 512 NV 0 5.85 0.003162 £2.5 PASS
EGPRS1900 512 NV 10 5.73 0.003097 £2.5 PASS
EGPRS1900 512 NV 20 7.95 0.004297 +2.5 PASS
EGPRS1900 512 NV 30 4.54 0.002454 +2.5 PASS
EGPRS1900 512 NV 40 5.63 0.003043 +2.5 PASS
EGPRS1900 512 NV 50 5.80 0.003135 £2.5 PASS
EGPRS1900 661 NV -30 6.42 0.003415 £2.5 PASS
EGPRS1900 661 NV -20 5.74 0.003053 £2.5 PASS
EGPRS1900 661 NV -10 5.89 0.003133 +2.5 PASS
EGPRS1900 661 NV 0 7.91 0.004207 +2.5 PASS
EGPRS1900 661 NV 10 6.36 0.003383 +2.5 PASS
EGPRS1900 661 NV 20 4.06 0.002160 £2.5 PASS
EGPRS1900 661 NV 30 3.22 0.001713 £2.5 PASS
EGPRS1900 661 NV 40 6.16 0.003277 £2.5 PASS
EGPRS1900 661 NV 50 10.79 0.005739 +2.5 PASS
EGPRS1900 810 NV -30 6.64 0.003477 +2.5 PASS
EGPRS1900 810 NV -20 8.23 0.004309 +2.5 PASS
EGPRS1900 810 NV -10 4.93 0.002581 £2.5 PASS
EGPRS1900 810 NV 0 6.53 0.003419 £2.5 PASS
EGPRS1900 810 NV 10 9.80 0.005131 £2.5 PASS
EGPRS1900 810 NV 20 9.08 0.004754 +2.5 PASS
EGPRS1900 810 NV 30 8.57 0.004487 +2.5 PASS
EGPRS1900 810 NV 40 8.17 0.004278 +2.5 PASS
EGPRS1900 810 NV 50 6.09 0.003189 £2.5 PASS
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